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YKPAVHA é O A O AJTYEBCKUN METAJHTYPIUMYECKUN KOMBUHAT"

UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
94202 r.Anvesck, yn. lmugra, 4 94202, Ukraine , Alchevsk , Schmidt str. 4, -
Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14
dakc: (06442) 9-43-47, 3-71-47 Fax:.(06442) 9-43-47, 3-71-47
3ABOLACKOW CEPTUDUKAT KAYECTBA Ne Hata NMucT w3 nuctos
69682 22.04.04
MILL'S QUALITY CERTIFICATE Ne - Date Sheet 1 of 1 sheets
CBeraeTenbCTBO 0 NPUEMOYHbBIX UCNbITAHUAX
Inspection certificate EN 10204/3.1.B
KoHTpaxkT Ne 2000-207/1ncT- 3aBopackon 3akas Ne 4135
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —
3akaszuuk: Kopnopauwus 'MuayctpuaneHetit Cotos [lowbacca ' (MCL)
ansa pupmel "dycdepko CA"

Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA"

BaroH Ne 67652933 LOT 1

RW-car Ne _
HaumeHoBaHwve Tosapa: ropsiyekaTaHblit CTanbHoi NMUCT ¢ Crangaprt:
_ 06pe3HbIMN KPOMKaMM Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
- edges ASTM A6/A6M

apka cranu NNOCKOCTHOCTL 50% ASTM A6/A6M

Grade of steel ASTM A36 i °

PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%

CocTosiHne nocrasku: ropsveKaraHbiit
Delivery condition: hot-rolled
Ne Homepa Homepa Pa3mepbl, MM Konuyectso TeopeTudeckni
nosvy. | nnaBok napTui Dimensions, mm TOBapa, BEC,TH
TonwwuHa WunpuHa AnuHa wr/™MecT Theoretical
item Cast Ne Test Ne Thickness Width Length Quantity/pcs weight tn
6 2362 583 8 2439 6096 38 35,492
6 2362 589 8 2439 6096 22 20,548
2 2362 588 19.056 1829 6096 1 1,667
1 2362 587 15.88 1829 6096 2 2,780
4 1357 5393 31.75 1829 6096 1 2,779
3 2351 5452 25.4 1829 6096 1 2,223
Total quantity (pcs): 65 Total theoretical weight (tn) . 65,489
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Buinnaska : MapTeHOBCKUA cnocof npowssoacTea. 3asoackol cepTudukat kayectsa Ne 59682

Steeimaking process : open hearth furnaces. Mill's quality certificate Ne ==
Homep Xumunyeckui cocras, % Chemical composition, %
nnasky C [ Mn] Si S|P CrI NN CuJ] A NT V [TMo[ Ti[As[ Nb [ B
Cast Ne X 100 X 1000 X 100 X 1000
1357 20 93 26 33 9 5 4 5 5 8 <8 <20] 5 6 <8 | 2.7
2351 17 90 25 29 13 11 5 6 26 8 <8 <20| 5 6 <8 | 2.4
2362 16 87 24 35 9 6 5 5 5 8 <8 <20| 6 7 <8 1.9
PE3YNbTATbl  UCTMbITAHUNA TEST RESULTS
McnbiTaHue Ha pacTsXeHne 1 yaapHbi narnb Tensile and impact test
Paamepbl 1=(j) 3Heprus yaapa KU
obpa3ua Ot6op obpasua Tem- | Npe- | Mpe- | OtHoc.| Cyxe- Impact energy
nepa- | aen aen Hue |{2=(j/lsm?) YAapHas BaskocTb KCU W3rub
Ne D.m. of Specimen Typa yanu- Impact strength
napTumu specimen Teky- | npou- | Henue 3=(%) Bonoknucras cocrasnsiowas
MCNbl- | 4ecTi | HocTh Fibrous appearance
Tonyw- | wupu- | Mecro,| Han- | Mono- | TaHui 4= LZ?S?:::
Ha Ha pasne | xeHue Yield Ten- | Elon- Re-
Hue Test | point, sile | gation | duc-
tion
test thick- | width, | Loca | Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth }Lo=200 of
mm ture Reh Rm, |Lo*=50| areaZ
%] c° Mpa | Mpa % % 3Ha4eHns Values
1 2 3 In
583 8 40 T +20 | 308 | 456 | 27.0
8 40 T +20 | 297 | 463 | 29.0
589 8 40 T +20 | 305 | 457 | 245
8 40 T +20 | 351 | 478 | 25.0
588 19.05| 40 T +20 | 344 | 479 | 25.0
587 15.88 | 40 T +20 | 306 | 454 | 29.0
16.88 | 40 T +20 | 338 | 450 | 29.0
5393 125 T +20 | 313 | 506 | 28.0*
12.5 T +20 | 327 | 511 | 29.0*
5452 125 T +20 | 300 | 435 | 28.0*
&12.5 T +20 | 307 | 446 | 31.0*

chenaHo B YkpauHe, Mapka cranu, pasmepst, Ne nnasiw, Ne naptuu, MEXICO, 0271, ToB. 3Hak kombuHara.

Mapkuposka:

Marking: made in Ukraine, grade of steel. dimensions, cast Ne, test Ne, MEXICO, 0271, mark of the wi
Knenmoska: Ne nnaseku, Mapka cranu, T08. 3Hak kombuHara, 0271T< KNEeAMO

Hard stamp: cast Ne _grade of steel, mark of the works 0271T( _stamp

LiseTHas MapkupoBka:
Color marking:

LN
- -« -Hifamn akcnepra
Signature Expert's stamp
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